

Offenburg, 15.09.2023

# Test Report

acc. EN 10204 - 2.2

production plant : **tesa Werk Offenburg GmbH**  
 issued by : Certificate.two@tesa.com  
 fax :  
 customer :

tesa-product-no. : 04657-50014-00 batch no. 30912A  
 tesa-product : Temperature Resistant Cloth Tape  
 dimension : 50,00m x 965,0mm

Test criterion	Unit	from / to	value	tesa method
Peel adhesion/Steel 180°	N/cm	3,0 / 6,2	4,3	JOPMA002
Elongation at break, MD	%	4,0 / 11,0	7,5	JOPMC001
Thickness w/o liner 4N 10mm	µm	254,0 / 326,0	277,0	JOPMC002
Max. Tensile Strength M.D.	N/15mm	130,0 /	157,4	JOPMC001

We confirm that the supplied material meets quality standards of this product.

This certificate of analysis has been produced electronically and is valid without a signature.

These data do not relieve the customer from making his own quality incoming inspection of goods, particularly in consideration of influences regarding transport or temporary storage which not under our control. Furthermore, our general terms of sales are applicable.